®
gorany
1S09001
CERTIFIED

ATLAS

COLUMN INSTALLATION MANUAL

COLUMN SIZES
14" 20" 307

PLATFORM SIZES
10X10 12X12 15X15 18X18 18X24 24X24

MANO205 REV 0.7 8/11/2005



2)

3)
4)
5)
6)

7

TABLE OF CONTENTS

Contents

14” Column, platforms with tapped mounting holes 10x10
and 12x12.

14” Column, platforms with tapped mounting holes 15x15
and 18x18 DXL.

14" Column, platforms with non-tapped thru holes.
Platform mounting hole positions.

20" Column, 18x24 & 24X24 platforms.

20" Column, 15x15 & 18x18 platforms.

Cable Routing.



INSTRUCTIONS:

1.
2,

w

S

. CUT LOAD CELL CABLE TO 54" FROM SIDE OF PLATFORM.
. ATTACH THE ATLAS COLUMN TO A 10X10 OR 12X12 BASE

WITH (4) 10-24X 0.5 HEX HEAD SCREWS, FLAT WASHERS,

SPLIT LOCK WASHERS, 10-24 NUTS AND LOCKTITE THREADLOCKER.
RUN THE LOAD CELL CABLE THROUGH THE CABLE CLAMP AND
ATTACH THE CLAMP TO THE BOTTOM OF THE COLUMN AS SHOWN
WITH A 10-24X 0.25 PHIL PAN HEAD SCREW.

MOUNT THE METER IN THE U BRACKET.

COIL THE EXCESS CABLE AND FIT IT BEHIND THE TWO LIPS ON THE
BACK OF THE COLUMN AND FASTEN IT WITH TWO CABLE TIES AS
INDICATED.

O/
AN

ATLAS COLUMN INSTALLATION
FOR BASES WITH (4) #0 TAPPED HOLES

14" ATLAS COLUMN
10X10 & 12X12 @

ATLAS COLUMN

ATTACHMENT 14"

O



NITES:
1 CUT THE LDAD CELL CABLE TO A LENGTH DF 33 INCHES
FROM THE SIDE OF THE BASE TO THE END OF THE CABLE

/\
« OJ
v
C
TIEN N0, 7Y, [PART AD.
1] 1S3 COLLMN MIUNT-20 INEH
2| REF [P35 BASE 15KI5 i
3] 4SS SCREW 104-20X5(8
4] 4]FsTons VASHER 1(4 SPLIT LOX
51 4]song NUT 10420 HEX
@ 6] 1 ]FsTong SOREV, 10-24 x 1/4 PH PAN
@ 71 2 [Hoveese FIIT, RUBBER, ¥ »
@ 8
@ 9
0 [ 2 st NUT, H6 X 10, NYLON INSERT, HEX S§
® 1|2 lHovou3 CABLE TIE, NYLON
® 2 | L]voT CABLE CLAWP B
[ o |
DORAN SCALES INC. A
KIT, 20 NH ATLAS
COLUNN MIUNT




[TEW ND. ATV, [PART NO
| | [ENCOISU, ENCT92Z, OR ENCOG33 BASE
2 | |ENCOGS2 COLUNN, RAISED READ OUT
1 2 |FST0160 SCREW L(4-a0XL(2
4 2 |FST000S VASHER 1(4 SPLIT LOCK
K| 2 [FSTo0d NUT L(4-20 HEX
[} | [FSTon9 SOREW 10-24X1(4 PH PAN
1 2 [HDWo2s2 FOIOT, RUBBER, M6
g
9
1] 2 [FST0267 NUT, N6XLO, NYLON INSERT, HEX S§
Il 2 [FST0004 WASHER, #10 SPLIT LOCK
2 2 [FSToiaa SCREW 10-32X3(4 HEX
13 2 JFST007 NUT L0-32
14 | [HDwor77 CABLE CLAVP
1 | [HDWoI3 CABLE TIE, NYLON
13 2 [FSTO007 FLAT VASHER

NOTES:

1 CUT LOAD CELL CABLE TO 54" FROM SIDE OF PLATFORM.

2 CAREFULLY LOOSEN AND MOVE THE SPIDER DUT OF THE WAY MAKING NOTE OF THE
POSITIONS OF THE SHIMS, ON SLB CAPACITY BASES, DO NOT DISASSEMBLE THE
UP-DVERLOAD STOP.

3 INSTALL THE 1/4-20 BOLTS FIRST [N THE DIRECTION SHOWN AND THEN THE 10-22
BOLTS

4 REINSTALL THE SPIDER, BEING SURE TO REPLACE THE SHIMS IN EXACTLY THE SAME
POSITION AS THEY WERE IN BEFCRE DISASSEMBLY. ENTER THE SPIDER ON THE BASE
AND THE OVERLOAD SHIM [N THE WINDOW OF THE SPIDER. HOLD THE SPIDER
(ESPECIALLY ON THE SLB BASES> AS YOU SNUG UP BOTH LOAD CELL SCREWS AND
THEIN FINISH TIGHTINING THEM.

S INSTALL THE RUBER FEET AND CABLE TIES

=0
.
BACK VIEW

FUR BASES WITH (4)

DORAN SCALES INC.
KT, 14 DCH ATLAS
CILUM NOT
( PLATFRAS WITH THR HLES )
NNIZIS [87

281" DIA THRU HOLES
; ‘ _ ﬂ _ :

s

3



[DORAN SCALES, INC. 1T 1§ RELEASED ONLY FOR USE IN CONNECTION

INFORMATION CONTAINED HEREIN IS CONSIDERED PROPRIETARY TO
VITH THE FARRICATION, ASSENRLY, OPERATION OR MAINTENANCE OF

REPRODUCED. MISCLOSED. R USED IN WHOLE OB IN PART BY ANY

PERSIN FOR ANY OTHER REASIN VITHOUT THE EXPRESS WRITTEN
CONSENT OF DORAN SCALES, ING

= 100
_

@

5]

&

OO ——

o

- S
T

NOTES:

10X10 / 12X1e

1. PLATFORMS SUPPLIED WITH ATLAS COLUMNS NEED NOT BE MODIFIED.
2. REMOVE LOAD CELL PRIOR TO DRILLING HOLES IN PLATFORM.

WARRANTY VOID IF LOAD CELL NOT REMOVED.

7 i 7

<. ATTACHING COLUMN

- USE ‘K" SIZED DRILL

281’ DIA THRU
" 4PLs FR
m v ﬂm"wn

c.wml_[

@% DORAN SCALES, INC.

SCALE

APPROVED BY: DRAWN Br:

@gaﬂﬁggua. JAIAVIA LUNDS

DATE:

CHECKED BY:

VOUNTING HOLES FOR 14" ATLAS COLUMN

__w MANGRDS |07

(4>



NOTES:
1. FOR 20* CCLUMN, CUT L/C CABLE TO 72* FROM SIDE OF PLATFIRN.

2. FIR 30" COLUNN, CUT L/C CABLE TO 82" FRIN SIDE OF PLATFORM

4 BILL OF NATER(AL LISTS EXTRA BOLTS FOR FIELD INSTALLATIIN
PLRPCSES. TWD DIFFERENT BOLTS ARE SUPPLIED FIR
ATTACHING THE BASE PLATE T0 THE SCALE BASE.  VHICH BILTS
ARE LSED DEPENDS (N THE SIZE OF THE BASE. REFER T0 TABLE
A FR THE PROPER BOLTS TO LKE.

3 VHEN SHIPPING AS A FIELD INSTALLAIIN KIT, PLACE NUTS AND
BILTS IN A SWALL BAG AND TAPE T0 THE TCP [F THE CILLNN,

VAR
<« LN
v
TABLE A
18X24 & 24X24 BASES ¢
TEN NI QIY, |PART N
? | REF [END0E47 HASE 2424
31 4 [FSTONE NUT L(4-20 HEX
4 4[FSTONNS VASHER 1(4 SPLIT LOCK -
51 4 [FSTONR0 SCREW L(4-20X2 HEX
@ b 1 [HDwo177 CABLE [LAWP
iel 7 2 [HDWo2s2 FOOT, RUBBER, M6
B 2 [FST0267 NUT, N6 X 10, NYLON INSERT, HEX SS 3
® ) 2 [HDWooI3 CABLE TIE, NYLON
10 1 [ENC0GS3 COLUNN MOUNT-20 INCH
@® il 1 gw SCREW 10-24X1/4 PH PAN
Tt I T [om @ |
EIE [ora TORAN SCALES . "
558 - KT, 28 DCH ATLAS
CLLAN HONT




|

@
NITES

1 FOR 20" COLUNN, CUT L/C CABLE 10 72" FRON SIDE OF FLATFORN,
2 FOR 30" COLUNN, CUT L/C CABLE T0 82" FRIN SIDE CF PLATFIRM,

[ J

@
% o TIREALINGR
W _dpms NI, /420 HEX
19| 2 [iovoni3 CABLE TE, 4 N
|® 1 [sum STREV (0-2AX/2 PHPAN
T _Eu DABLE CLANP
D[ 2lr5mesr WT, 6 ¥ L0, YLIN INSERT, HEX S5
/] 2 [Hovouss KNI, 1/4-20 BLA LIRGE
2 PS8 VASHER, JONIED, § §
@
N 1 1
. } 5|2 [HvDeR FODT, RUBBER, M6
T= = y 71 T SCREV, 1/4-20¥5/8 HEX
® 1] 4[sab VASHER, V& SPLIT LOX
/@ -+ 211 |ENes3 OLLMN MIUNT-22 INCH
4/@ L] 1 |ENoue3s BASE, 15 X 15 (IR ENCOTIY FIR 16X18)
@ . PRI ND

Fm—Jer ] IRAN SCALES I

e

2" ATLAS COLUW

ASSEMBLY

SIE [ PART NUNBER TRAUING NUDER

C [MANO20J |MANO2030 _%N

YAE 3 [VEEM [sEnere
T

1

(6






